DF300STGZE4 H 3 K it

DF300STG PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

1



“IRAMS 2L Cylinderhead with secondary Air supplement

36

o

2
13 a? 18
P

20

F| # = X B R LB MW £ i
NO. | Code name Chinese Deseription Q'ty
1 173.02.400 ALk A A Cylinder Head 1
2 169.02.801 e Sprocket Cover 1
3 169.02. 802 WP A% Respiratory Disc 1
4 169. 12. 204 Ot P8 94%3.3 O-Ring 94x3.3 1
5 169.02.702 HA =5 Valve Cover Exhaust Side 1
6 169.12.203 OJE e 57.5X2.3 O-Ring 57.5%2.3 2
7 169.02.701 A= Valve Cover Intake Side 1
8 169.08.200 BEE A Inlet Pipe 1
9 169.12.212 074 B35 X 2 O-Ring 35x2 2
10 169.02. 301 TR A R B Sensor Of Water Temperature 1
11 1169.02.307 INIK S Connection,Water Pipes 1
12 169.07.400 KAt ZE DRSEA Spark Plug DR8EA 1
13 169.02.305 AN Water Pipes 1
14 1169.02. 303 | B2 2 g0 A Thermostat Cover Combination 1
15 1169. 02. 302 THE AR A Thermostat Assembly 1
16 169.02.703 e T =] PipeBreather 1
17 1169.08.301 TS 4 B AR Lnsulating Mat 1
18 1169.15.301 FNR R Gasket,Steel 1
19 169.02.704 k= & Clip 2
20 169.02.304 INIKAES S 47 Clip 2

%02




21 1169.02.202 ST AR Plate 1
22 169.02.203 TE AR AP R B LockWasher 1
23 GB/T 859 6 B A Washer 2
24 | GB/T 16674 INFE L TR AEMGE X 14 Bolt M6 x 14 2
ZAMS L Cylinderhead with secondary Air supplement
l 19 l
L |
31
N
30
Bl # = h X & % X %W wEl
NO. | Code name Chinese Deseription Q'ty
25 [169.02. 306 HER 5 ek Bolt Stud 9
26 [169.11.103 PR TSk 2 F 2 REVS Nut M8 4
27 [169.11.304 L Sk ] 4 Washer Plate 4
28 [169. 11. 305 TR Washer Plate 1
29 [GB/T5789 IS AL 2L THEARMGE X 12 Bolt M6x12 1
30 [GB/T 16674 7N FHIE 2 THNEAEMG X 20 Bolt M6x20 9
31 1169. 02. 803 WAEEL Pipe Tie-in 1
32 |GB/T 16674 7N AR L THTZARM6 X 120 Bolt M6x120 2
33 |GB/T 16674 7N AR L THZARM6 X 25 Bolt M6x25 2
34 1173.04. 200 IR S Gasket Cylinder Head 1
35 [169. 11. 202 SENLES 10X 14 Dowel Pin 10x14 2
36 |GB/T 16674 7N FAT L THIMEARMG X 16 Bolt M6x16 2
37 [169. 15. 100 ANANEH S Check Valve Vent Pipe Comp. 1

%3




“ AN Secondary Air supplement

F|l # = B XX & W ® X AW H= Sl
NO. | Code name Chinese Deseription Q'ty
1 169.15.200 KNS A 1 L R Air Control Valve Assembly 1

2 169.15. 304 2509 il iR FE <A Secondary Air Aeration Valve Inl 1

3 GB/T 16674 INFRVEZETHIE A M6X 20 Bolt M6x20 2

4 169.15.401 FNF R e e Gulp Valve Bracket 1

5 169.15. 302 2509 il I/ H <A Secondary Air Aeration Valve Out 1

6 169.15.305 FfiE REIMELT) Clamp 17 2

7 169. 15. 303 25045 ) [ 17 & Vacuum Pipe 1

8 169.15.307 WitE JRESMES) Clamp ¢8 2
9 169. 15. 309 K4 (13~19mm) Clamp (13~19mm) 2
10 GB/T 16674 NPV L TH IR BE M6 Nut M6 2
11 GB/T 16674 INFRVEZETHIE M M6X 16 Bolt M6x16 2

o4




A ITEE B Valve and Rock arms

F|l # = B XX & R X X HA R HE Sl
NO. | Code name Chinese Deseription Q'ty
1 169.02.101 AT Inlet Valve 1

2 169.02. 102 HEA Exhaust Valve 1

3 169.12.101 RLARliES) Oil Seal 2

4 1169.02. 103 AT T Lower Seat, Valve 2

5 1169.02.104 AT Inner Spring ,Valve 2

6 169.02.105 SITH RS Outer Spring, Valve 2

7 169.02. 106 iRE:S - d w2 Upper Seat, Valve Spring 2

8 169.02. 107 TR Split Cone, Valve 4

9 169.02.110 SIREEHE Rocker Arm Shaft Set 2
10 |169.02. 108 BET R Intake Rocker Shaft 1

%5 0




11 169.02. 109 HES 12 4 Exhaust Rocker Shaft 1
12 GB/T 276 BRAhA& 6202-RS Ball Bearing 6202-RS 1
13 169.02. 201 I el Cam Shaft 1
14 GB/T 276 BREhK 6005 Ball Bearing 6005 1
15 169.12.201 ORY[E9 X 2 O-Ring 9x2 1
16 Caging Plate 1
RET4E Cylinder

= = = o b o ey
F| = X # R ® X B W e
NO. | Code name Chinese Deseription Q'ty
1 173.04.100 L Cylinder Block 1

2 169. 12. 305 BT YEH Gasket, Cylinder Block 1

3 1169.11.201 SENLE 10X 14 Dowel Pin 10x14 2
4 169.12.301 TR AR Gasket, Tensioner 1

5 1169. 02. 505 Tk AR Tension Plate 1

6 169.02.600 TKESRAE Tensioner Assy 1

%6 I




7 169.02.503 IERE 2% Timing Chain 1

8 169.02.501 IEI MBS Timing Chain Sprocket Big 1

9 169.02. 504 SHER The Chain Guide Plate 1
10 1169. 02. 502 R TE Sprocket Door 1
11 GB/T 16674 NFE LT E RS M6 X 16 Bolt M6x 16 4
12 169.11.303 5 4 Washer 1
13 GB/T 5786 PN SKIZAEMIOX 1. 25X 25 Bolt M10X 1.25%25 1
14 169.12.210 0%YPE15.5X2.5 O-Ring 15.5%2.5 1
15 169.05. 203 IKIE KL Outlet Pipe 1
16 169. 12. 202 0%UpE14. 5% 1. 8 O-Ring 14.5%x1.8 1
17 169.02.506 K EAIRET Screw 1

HE. HEZEMAHE Piston and crankrod
—— 8

F| # = B XX &R ® X AW = Sl
NO. | Code name Chinese Deseription Q'ty
1 |169.01. 100 i E AT 2 A Crank-shaft & Connecting Rod 1

2 173.01. 301 I %8 Piston 1

3 GB/T1099. 1 K[54 5X5.5X16 Woodruff Key 5 x 5.5 x16 1

4 1169.01. 305 T Pin, Piston 1

5 169.01. 306 TR P Circlip, Piston Pin 2

BT




6 173.01.304 HE WA 3-piece 0il Ring 1

7 1173.01.303 B IEA The SecondPiston Ring 1

8 173.01.302 HERI The First Piston Ring 1

ML R /K IE 5B Pumps

F| # = P X & W ® X AW = S
NO. | Code name Chinese Deseription Q'ty

1 169.05. 100 v €958 Water Pump Assembly 1

2 1169.09. 100 DINEESFSYp4 Oil Pump Assy 1

3 1169. 05. 202 KRV Gear Assy 1

4 169.12.306 DIRE Y i Oil Pump Paper Pad 1

%8 I




5 169.12.210 0% 33.5X2.65 O-Ring 33.5%x2.65 1
6 169.05.201 IK IR A% B il Water Pump Shaft 1
7 169.11.204 F Cover 1
8 GB/T 119 [ FE44B3 X 22 Steel B 3x22 1
9 GB/T 894.1 il FH MR L Circlip 8 2
10 169.11. 307 TR i e HL ] Washer

11 GB/T 70.2 WS TR SLBZATME6 X 25 | Screw M6x25 2
12 GB/T 16674 INFHIE TR M6 X 16 Bolt M6x16 2
13 GB/T 16674 NAEETHIREE ME6X 100 Bolt M6x100 2

Ao /MBI Right cover

F|l # = B XX # R XK X HA R = Sl
NO. | Code name Chinese Deseription Q'ty| ¥ $
1 |169.03. 601 i Crankcase Cover, RH 1

F oW




2 1169.12. 304 AU Gasket, Crankcase Cove, RH 1
3 169.11.201 ENAI10X 14 Dowel Pin 10x14 2
4 169.07. 101 T HL B 25 Magneto Coil 1
5 169.07.102 AR Fly Wheel 1
6 169.06. 350 R G AN A Starting Clutch Assy 1
7 169.06.310 RS A A8 R Starting Clutch Gear Comp. 1
8 169.11.302 A S v Oil Seal 1
9 169.03. 602 TiEhr R Dipstick 1
10 169. 12. 208 JiEbs J]LOBLE 18 X 2. 65 O-Ring 1
11 169. 03. 603 MEFLEE Plug 1
12 169.12.205 O%IpE 14X2.65 O-Ring1 4x2.65 1
13 GB/T 16674 INFVE A TR RS M6 X 28 Bolt M6x28 3
14 169.11.102 il A F s EE M16X 1 Nut M16x1 1
15 169.11. 302 Hi 1 A5 EEE B & 16X & 27X 3 Washer ¢p16x@27x3 1
16 GB/T 70.1 WS IR SLBZ4AT M5X 12 | Screw M5x12 2
17 GB/T 70.1 WS A SLBZATMB X 18| Screw M8x18 6
18 169.03.601-2 PNIES AN Coil Holder 1
19 GB/T 70.1 7N S BEARME X 12 Bolt M6x12 3
20 GB/T 16674 INFHE A THNZRE M6 X 40 Bolt M6x40 10

EEEHM Left cover




-+ 3 SE A
FF H = b X & R I H= i
NO. | Code name Chinese Deseription Q'ty
1 169.03.401B i (IEH O Crankcase Cover, LH (Ru Yi) 1
2 1169.12.303 I T AR A Gasket, Crankcase Cover, LH 1
3 169.03. 402B AR Dustproof Mesh 1
4 169.03.403B f s AR A The Dustproof Cover Combination 1
5 152.03.105 Frid /NI 25 Trademark Cover 1
6 152.03.106B s () Decorative Board(RuYi) 1
7 169.11.312A F BRI Main Stand Stopper 1
8 1169. 03. 405B HXUE 75 iR Guide Plate 1
9 169.11.201 ENAH10X 14 Dowel Pin 10x14 2
10 GB/T 818 AR SRR ETM5 X 16 Screw M5%16 2
11 GB/T 818 AR LR ETM6 X 20 Screw M6x20 3
12 GB/T 845-1985 | 4 Sk [ B2 4T ST4. 8 Screw ST4.8x25 1
13 GB/T845-1985 A B 4TST3. 8 X 7.5 |Screw ST3.8x7.5 3
14 GB/T 16674 IS AT L THEARMGE X 45 Bolt M6x45 10
15 GB/T 276-1994  #h7k 6005-2RS Bearing 6005-2RS 1
16 GB/T 819.1 AR IZETM5 X 10 Screw M5%10 2
A FE T Crankcase
13
10
23
o — 8
— -3
7
\
\
\
\
F 1% = = A




NO. | Code name Chinese Deseription Q'ty
1 169.03.101 Fe i & Crankcase, LH 1
2 169.03. 201 A e A & Crankcase, RH 1
3 169.03. 106 R EA S Engine Hanger Bush 2
4 169.12.103 ity 2 S BT 30 X 45X 5 Oil Seal 30x45x5 1
5 169.11.201 SERTE10X 14 Dowel Pin 10x14 2
6 GB/T 276 Hh7K6302 Bearing 6302 1
7 RNAF 152815 BEF K 15X 28X 15 Needle Bearing 15x28x15 1
8 169.12.102 A M E32 X 52X 7 Oil Seal 32x52x7 1
9 62/22-2RS 22X 50 X 14 Bearing 22x50x14 1
10 1169.03. 110 JEIREE Rear Shock Absorber Lower Bush 1
11 169. 12. 205 O%UpE 14X2.65 O-Ring 14x2.65 1
12 169.03. 107 VIE A I R Rubber Plug of Gear Chamber 1
13 169.03. 102 WA Waste Pipe Set 1
14 169.03. 109 B A Waste Pipe Clip 1
15 169.03.103 WAE Rk Exhaust Nipple 1
16 169. 03. 205 THJE Cover, Oil Filter Screen 1
17 169. 12. 207 07U 36X%3.5 O-Ring 36x3.5 1
18 169. 03. 204 I R Qil Filter Screen Spring 1
19 169.03.203 JE VT Y Oil Filter Screen 1
20 169.03. 202 e EE Qil Filter Qil inlet Casing 1
21 GB/T 5789 NFECATHERE M8 X 16 Bolt M8x16 1
22 169. 11. 306 TSI L 25 Washer Plate 1
23 169.11.203 KBELIRFE Cylinder Stud 4
24 169.03. 111 il zh™ & FUE Rk Rubber plug 1
25 169. 03. 108 3 B e FLA% Sk Plug 1
26 GB/T 16674 INAELTHEEE M6X 100 Bolt M6x100 3
27 GB/T 16674 INFAEATHIEE M6XT70  Bolt M6x70 4

& E &4 Clutch




. = AN
F|l # = b XX & R K X & W= A
NO. | Code name Chinese Deseription Q'ty
1 169.10.100 EREIiRE Driving Pulley Assy 1
2 169. 10. 400 HAEw. Ml s Driven Pulley Assy 1
3 1169.10. 412 [ R = Driven Pulley Bush 1
4 139.12.520 THEOTIPE 21X 2 O-Ring 21x2 1
5 1169.11.101 i i e SRS RE M14 X 1 Nut M14x1 1
6 169.11.301 Hhih A2 BB 14, 2X 32X 3 Washer 14.2x32x3 1
7 169.10. 300 VI 7 V-Belt 1
8
9 1169.10. 101 FEBE A Driving Pulley left plate 1
10
11 169. 10. 402 HEAEENAA Cluct brake plate 1

f£zZh$E Transmission case




Q.

F|l # = B X &R ® X AW = S
NO. | Code name Chinese Deseription Q'ty
1 169.03.301 WA A Gear Box Cover 1

2 169.10.501B i Nl Drive Shaf 1

3 169.10.504 o HH B Terminal Shaft 1

4 169.10.505 i Terminal Gear 1

5 169-2.10.506 AR A R AR B Dish Washer 1
6 |GB/T 894.1 M FH SRR 25 Circlip 25 1

7 169.11.310 oy L B 7 S 4 Washer 1

8 GB/T 276 BRAH K 6303 Ball Bearing 6303 1

9 GB/T 276 BR4H 76205 Ball Bearing 6205 1
10 169. 11. 201 SENHY 10X 14 Dowel Pin 10x14 2
11 169. 10. 503 H ) K 15 Idler Gear 1
12 169.10.502 VAR A A] A R il Intermediate Shaft 1
13 169. 11. 309 WA HC A TR 2 P Washer 2
14 RNAF 152815 BE K 15X 28X 15 Needle Bearing 15x28x15 1
15 169. 12. 302 A e A a5 AR Gear Box Gasket 1
16 GB/T 16674 INFRVEZETHIE A M8 X 40 Bolt M8x40 6
17 169. 12. 104 o N 22 2 30X 45X 5 Oil Seal 30%x45x5 1
18 169-2. 10. 507 HRIRR R e i 2B Dish Washer 1

FBIEML Starter

;
ot
/ /

h/

14 7




F|l # = B X &R ® X B = S
NO. | Code name Chinese Deseription Q'ty

1 169.06. 100 JE B AL R Start Motor |

2 169. 06. 200 H S Bl ) s R 2 A Gear Idler 1

3 169. 06. 401 ) A 6 Shaft 1

4 GB/T894.1 M SRR 12 Circlip 12 2

5 169.11.308 Hi 5 3 7] Al 2 ] Washer 2

6 GB/T 16674 NAECLHEIZRE M6X 25  Bolt M6x25 2

AL BE ER A& VE 75 B 3B Carburetor and Muffler




‘\.\I ‘ ;ré-)».{ -
| @ zﬁQ
©
Fl & = X & W = x & e
NO. | Code name Chinese Deseription Q'ty
01010028 & AL 1
1 01030010 Ak T A8 A carburettor assy 1
2 GB6187-86 12 REM8 NUT SELF-LOCKING 2
3 01990032 HREH#19.3 GASKET EXHAUST PIPE 1
4 01050030 A A AR Sk MUFFLER 1

BH RS Water cooling Assy

16 0L




5 = H 3L & R =R B iy
NO. Code name Chinese Deseription Q'ty
1 11020010  hp/KH Water fill 1

2 11020009 Bl/K v e Pipe to Expansion tank 1

3 11010004  FI/K35 Expansion tank 1

4 11020008 K O & Water inlet pipe 1

5 11020011 KWL KE Pipe to engine 1

6 12010008 K 4iE18-29 Circlip 18-29 5
7 12010019 4816 Circlip 8-16 3

8 12010003 K 4iE18-32 Circlip 18-32 1
9 10090001 K Fan 1
10 11010003 g (KEE) Master Tank (radiator) 1
11 11020012 KNP KE Pipe from engine 1
12 10990016 g T o6 Switch with Heat sensor 1
13 02010590 Bl 7K A8 7 48 Expansion tank Bracket 1

E3 B Frame

‘—?

17T |



K " = 3 & R e 3 F R e L)
NO. Code name Chinese Deseription Q'ty
1 02010576 BUSZZE (w32 48) Horn Stand 1
2 02010594  BIEE CHED Front Footrest (Right) 1
3 02010903 g CERD Front Footrest (Left) 1
4 02010574-300STG ZE248 Frame 1
5 02010586 il Right Edging 1
6 02010585 feilsk Left Edging 1
7 02050029 M D Rear Footrest (Right) 1
8 02050028 e CED Rear Footrest (Left) 1
9 02010584  fEfIr e (A JE)D Footrest Bracket (Right) 1
10 02010583 I EE (KD Footrest Bracket (Left) 1
11 02010581 PR Side Stand 1
12 07020061  BApEiaE Side Stand spring 1
13 02010580  Xui% Main Stand 1
14 06020019 XU F# 2% PR I e Main Stand Rubber washer 1
15 07020062  XUFE5RE Main Stand spring 1

¥ 18 ™



ZZIAMHE . BTV E RS Frame Accessories and Front Shock

Fr = H 32 & R =R B iy
NO Code name Chinese Deseription Q'ty
1 10020032 EfEE Left Hand Grip 1
2 10020033 WIEE Throttle Hand Grip (right) 1
3 10010046  HAETFHRA Left Switch Assy 1
4 10010047  HAETF A Right Switch ASSY 1
5 02030123  Jy A4t Hand bar 1
A 04010046  J5 AR B Ak, Rear Disc brakeASSY 1
6 J5 AR T A Brake Hand lever 1
7 JGEHE Rear Master cylinder 1
8 190042 77 OB BERIFFR (A£)  Left Brake switch 1
9 TR T oo id e 2k Brake switch cable 1
10 o R Brake Hose 1
11 ERAZER O Rear Brake pads 1
12 S ) B0 EH Rear Brake caliper 1
13 12030036 s Steel Bowl (set) 1
14 02030124 NERHR Handbar Raiser 1
15 07010065  mij=#E () Front shock (Left) 1
16 07010066  FiJERE CFH) Front shock (Right) 1
17 08020122 (14 Throttle Cable 1
B 04010045 B B Bl Front Disc brake ASSY 1
18 B AR T4 Front Brake Lever 1
19 BRI ER Front Brake cylinder 1

# 19 W



20 190043 77 OB BERIFFK (4D Brake Switch (Right) 1
21 BRI Front Brake Hose 1
22 EikiilESIE: Front Brake Caliper 1
23 MZER (D Front Brake Pads ( Pair) 1
JGUHZE  Rear Shock
, I 3 I —4
]_I 5 I 4
@

FF = H 3 & R g A TR = FAY
NO Code name Chinese Deseription Q'ty
1 INFHVE L 24210440 Hex Flange Bolt M10X1. 25X40 2
2 INFAVE ST HAEME 10 Hex Flange Nut M10X1. 25 2
3 07010067  Jad=ss (A Rear Shock 1
1 JE VRS A R Hex Bolt M8X1.25X30 2
5 07010068  Jall=ss (f) Rear Shock 1

20 W



=3R4 Frame Accessories

F = H 3 & R R B iy
NO Code name Chinese Deseription Q'ty
1 02010575 NIV Engine Hanger 1
2 05030020 A Gas Tank 1
3 02010577 mH Hanger 1
4 06020023 i B2z pp b Hanger Rubber 1
5 08020124  ApdfdvZk (5D Seat cable (short) 1
6 08020125 AT 2R (KD Seat Cable (long) 1
7 02010588 A (/N g Seat Lock (rear) 1
8 02010582 S ZE5+E4 Helmet Hook 1
9 02010587 AL (KD R Seat Lock (Front) 1

10 02010597  Hitk (7 [A#EE € B )  Hand bar Seat 1
11 02010800 o 1R Juction Plate 1
12 02030125 PRIk e S L Hand Bar lock 24
13 02010592 7 Tl A 57 42 Hand bra accessories Bracket 1

# 21 m




14 08020126 T Hff+izk Tool kit Cable 2

15 05050002 e 5 Gas tanl Cap |

16 06020013 T 56 22 3 Gas tank cushion 4

& %51 Body Covering
kl 1
;" F 13 15

F = H 3L & R ER =R B L
NO| Code name Chinese Deseription Q'ty ¥

1 03010073 EIEEN R ARl Rear part of the Front Fender 1

2 03010072 EIEEN &GRS Front part of the Front Fender 1

3 06020070 2RI Cable Ring 1

4 03030339 EET Windshield 1

5 03010219 AT T B Headlight Fairing 1

6 03010230 B A HE Rk T 25 Right Turn siginal lens 1

7 03010220 ElEiaks S Front Bottom Fairing 1

8 03010229 B 2 B R T 25 LeftTurn siginal lens 1

¥ 22 W



9 03030329 WNE A Instrument Cover 1
10 03030336 BIVe AR G H1 Bottom Shell 1
11 03030319 AT 2= Right handbar Cover 1
12 03030321 = Middle handbar Cover 1
13 03030318 AT 2= Left Handbar Cover 1
14 03030328 e o Instrument fairing 1
15 03030317 T H%E Glove case 1
16 03030332 ZE IR PRI AR Interior Fender 1
17 09050002 B e (R ) Round reflector (Orange) 2

B %14 Body Covering

7 il C::)—zg

F ) H 3 & R E =R = B
NO| Code name Chinese Deseription Q'ty

1 03010224 AR Right bottom sheet 1

2 03010223 AR Left bottom Sheet 1

¥ 23 W



3 03990058  JHIESHR A (5H) Right Footrest plate (Al Alloy) 1
4 03990057  BHIEsHA (D Left Footrest plate (Al Alloy) 1
5 03030320 Jiislay Foot rest board 1
6 03010228 yEpugL | Right air Inlet 1
7 03010227 T X Left air Inlet 1
8 03010222 A BEATR Right Body Cover 1
9 03010221 /& $E4fiMx Left Body Cover 1
10 03030325 258 Under seat Tank 1
11 03030327 ZWDFE A B Tank Surrouding 1
12 03030323 JEE B A ) 2 Side Cap 1
13 02010579 Al Seat roller 1
14 02010591 i Rear Carrier 1
15 02010578 5 LR A S 2R Interior bracket of Plate 1

7B 5%F Body covering

P
~

; <P )28

F 24 W




WA=}

g

L)

F = H 3L & R ER =R

NO| Code name Chinese Deseription Q'ty
16 03030337 Ja Uit Rear Fender 1
17 03030324 2WnFE b Tank Surrounding 1
18

19 03030334 IR 5 Battery Tank Cap 1
20 03010225 IEEAES Rear Sourouding 1
21 03030338 BEMNGE RN % Joint surrounding (small) 1
22 09050003 ot (. £Ifs)  Reflector 2
23 02010589 Jo R <7 21 Fender Eliminator 1
24 09050001 oty (J7. 4ifs)  Reflector 1
25 03010226 BENR T 5% Joint surrounding (big) 1
26 03030335 ZNFE N 15 Interior Cap 1
27 03030326 A58 J5 Underseat Tank Rear part 1
28 03040024 AR CGFEES) Air inlet circle (Right) 1
29 03040023 pasyeia N n| (PEED Air inlet circle (Left) 1
30 03030322 AR B S Gas Tank Cap Cover 1
31 03030331 T HAHNE Glove Case 1
32 07020064 T EMEH T Glove case Spring 1
33 03030330 T HAfiw Glove case Cap 1
34 03030498 itk (T HAHZE Cap Lock 1

fTE. 28 Lights and Cable




WA=}

g

Ly

F = H 3L & R E =R
NO| Code name Chinese Deseription Q'ty
1 BT Bulbs of Turn Siginals 2
2 00608003-2  KATAT#9S2 12V18/18W Bulbs of head lights 2
3 ZHTHTIE Bulbs of Fog Lights 3
4 09020077 BiA R AT Front Signals(Right) 1
5 09020076 B ZE &G a) )T Front Signals(Left) 1
6 KT CED Head Light(Right) 1
7 00 e e Head Light(Left) I
8 JEME CH) Rear view Mirror(Right) 1
09060013 S . .
9 e (f5) Rear View Mirror(Left) 1
10 10050032 e Instrument 1
11 08010042 Fp 20 2% Main Cables(wire harness) 1
12 08020123 HRREZ Speed Cable 1
13 10080028 Zai (480 Key Switch 1
14 03030467 4 JEHR Key Switch Lock 1
15 09030027 Je AT Rear Light ASSY 1
16 09030028 FRLRR AT License Plate Light 1
17 Ja G AT T Bulbs of Rear Turn Siginals 2
18 MZEXT AT Bulbs of Brake lights 2
19 10040038 WA AL 2 Gas Capcity Sensor 1
20 01040019 23 AR Air Filter 1

. H2s Electrical Components




»

7
F " = 3 & R U A TR i LAy
NO Code name Chinese Deseription Q'ty
1 10990019 iﬁ%f/i\ Battery Bolt 1
2 Hf Battery (YTX9A-BS) 1
3 01020033  #ies Regulator, Voltage 1
4 01020011 [N A Flasher (Turn Signal Relay) 1
5 10070001 NN Horn 1
6 01020021 7k HH A% Relay 1
7 01020035 = A Ignition Coil 1
8 01020029 RK A CDI 1
2% Tires

¥ 2T |




F = W3 # R g X & R B
NO Code name Chinese Deseription Q'ty
1 06010014  #:15130/60-13 Tire 130/60-13 2
2 02040086 AL Front Wheel Rim 1
3 190015 AL Valve Stem 1
4 12030051  FfzK Bearing 6301 2
5 10040039  11iE 2 Speed Hub 1
6 02040091 | J5%# Rear Tire 1
7 04020026  TEAIEL (AT Front Brake Disc 1
8 04020030  TEMF (5D Rear Brake Disc 1

AL JHPFFR Seat and Gas Route




v 2
1 7
|
6
’=! —5 8
4
F = h 3 B FR I3 B TR =z FALAY
NO Code name Chinese Deseription Q'ty
1 05010032 Alp Seat 1
2 06990050 HL R Lty Battery Strip 1
3 06020071 TRk Rubber Washer 2
4 12010007 T K8, 5 Fuel Pipe Clip 8.5 8
5 06990001 Ut Secondary Fileter 1
6 06030002  JEIME Fuel Pipe 145cm
7 10060009 KIF % Fuel Pump 1
8 10020034 | “FArHh Counterbalance 2

FEZE T HE Tool Kit

29 W



1 2 3 EI 5
II
_d__,_.,-:-"""
W
,-""ﬂfff’
— -

F = X & R g X % TR M BAAfy
NO| Code name Chinese Deseription Q'ty
A SiERAE =R Tools 1

1 16010005 O F12-14 Open Spanner (12-14) 1
2 16010004 4R F-8-10 Open Spanner (8-10) 1
3 16010006 XL 22 T ] Dual-Purpose Screwdriver 1
4 16010007 KA FEETES=16 Spark Plug Box Spanner (S5=16) 1
5 16010002 N 7S A I T-6mm Socket Head Screw Wrench (6mm) 1

030 W



